

Report No.: Z148011320-1

Page 1 of 13

Client: AOK LED LIGHT COMPANY LIMITED

Building 1 St George's Science and Technology Industrial Park Outer Ring Road, Bao'an, Shenzhen, Guangdong, P. R. China

Test item(s): 39 materials

Identification/ Model No(s): LED TUNNEL LIGHT AND LED RECESSED TUNNEL LIGHT
AOK-40Wi,AOK-30Wi,AOK-80Wi,AOK-60Wi, AOK-120Wi,AOK-90Wi,AOK-160Wi,AOK-200Wi,AOK-150Wi,AOK-240Wi,AOK-180Wi,AOK-280Wi,AOK-210Wi,AOK-80WiR,AOK-60WiR,AOK-120WiR,AOK-90WiR,AOK-160WiR

Sample Receiving date: 2014-01-26

Testing Period: 2014-01-27 - 2014-01-29

Test Specification:

Test result:

Cadmium, Lead, Chromium (VI), Mercury, Polybrominated biphenyls (PBB) and Polybrominated diphenyl ethers (PBDE)
According to RoHS (recast): Restriction of the Use of Certain Hazardous Substances in Electrical and Electronic Equipment, 2011/65/EU

PASS

Other information:

The report Z148011320-1 supersedes report Z148011320

For and on behalf of
TÜV Rheinland (Shenzhen) Co., Ltd.

Kelly Zhang



2014-03-07

Kelly Zhang / Project Engineer

Date

Name/Position

*Test result is drawn according to the kind and extent of tests performed.
This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.*